KANTO
Vibration Roller

I\ FAAL FO—5
Hand Guided Roller

HE600KS

IN—YUZ B
Parts List

KANTO TEKKO CO., LTD






H600KS

L OE B B
Details of each device

150028 150029 150003
JL—L Hi— BUKEE
FRAME COVER SPRINKLER SYSTEM

150010
Iy (UKR4A)
ENGINE (KUBOTA)
150006
EITHEEE
HYDRAULIC SYSTEM

140012
BEBR (K)
ELECTRIC SYSTEM (K)

/ 150027

"""" L 201400
AFTYTNYRIL
STEERING HANDLE
150040

Fh—IL
DECAL

150022 150030 150001
Ry L—/NEE RENEE A—35 K34

SCRAPER SYSTEM VIBRATION SYSTEM ROLLER DRUM

AR DHEEXICDNT

Ordering spare parts

gl 2 VST 2 5503, FaddEHZ THE < Z 3, (kL)
XIIKREOEEELHE T + — L Z2HlFABENE T,

When ordering parts, please inform us of the following items (% :requisite)
or please use the order sheet form in P.77.

* (1) 5K Model
* (2) BEHRS Serial No.
(3) EER T Group No.
1) F—F= Key No.
* (5) HBE S Parts No.
(6) AL FR Parts Name
* (1) & Oty
(8) HIEEAEHH Date of delivery






H X

Contents

EEET EEARR Description Page
150001 O0—J RKRI A ROLLER DRUM 4
150022 A L—)NE SCRAPER SYSTEM 6
150003 HOK A SPRINKLER SYSTEM

150028 AN FRAME 12
150029 HIN— COVER 14
150006 LTI E HYDRAULIC SYSTEM 16
150030 PeBh ik VIBRATION SYSTEM 20
140027 ATFT7YU TN RV STEERING HANDLE 24
201400 ATFTYU TN RV STEERING HANDLE 30
150010 x> K ENGINE (K) 36
140012A BEERfR K) ELECTRIC SYSTEM(K) 38
140013 T H—=)V DECAL 42
% % % IN=IA 2TV TR PARTS INDEX 44




150001 A—> F>.A ROLLER DRUM




150001 A—> F>.A ROLLER DRUM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs

D1 151000 o—5 R854 (F) Roller drum (F) 1

12 151001 o—JR85Ah R Roller drum (R) 1
3 141005 ATV Y Flange (R) 2
4 9049 ANARI Hexagon bolt 12 M10 X 40 8.8
5 9630 N—RTv T v— Hard washer 12 M10
6 9830 755 Plug 2
7 10255 AV VACH PYI 2N Hexagon socket bolt 4 M10 X 25
8 9630 N—RTy I y— Hard washer 12 M10
9 9562 TJYRA=v ) Grease nipple 2 PT1/8C
10 1427 R7U>T Bearing 4 6210 2RS C3
11 9287 il C Lk A Circlip 4 S50
12 9840 i u iy Q)24 Nilos ring 2 ¢ 82.8
13 141077 75> (L) Flange (L) 2
14 9044 NARI Hexagon bolt 12 M10 X 30 8.8
15 9630 N—RTIv T v— Hard washer 12 M10
16 141002 RN7UINTT S (R)  Bearing housing (R) 2
17 (12252 ANARI Hexagon bolt 20 M12 X 25
18 CW122 N—KRTv T ¥— Hard washer 20 M12
19 9277 7V C IR A di Circlip 2 R90
20 61033 TN —IV 0il seal 2 V068 X 90 X 7
21 141003 XYY INIT 5 (L/F)  Bearing housing (L/F) 1
22 141004 RX7YYINIY Y (L/R)  Bearing housing (L/R) 1
23 9024 NARI Hexagon bolt 2 M8 X 16 8.8
24 9631 N—RTIv I v— Hard washer 2 M8
25 141194 TL—F v 7Tk Brake shaft 1
26 141195 TL—FLN— Brake lever 1
27 141008 AFY T (B) Spring (B) 1
28 141007 H1LRTL—1 Guide plate 1
29 9608 ATY) T Spring pin 1 ¢ 5 X 20
30 9530 VRIS Hexagon bolt 2 MI0 X 16 8.8
31 9630 N—RTy I y— Hard washer 2 M10
32 141193 FrvS Cap 1

2)33 151155 O—SR5Ah (F) Roller drum (F) 1

2)34 151156 o—5R85Ah R Roller drum (R) 1

1)60-0552 H#E T

2)60-0553 SHEMN S




150022 XY L —/\3&Ri& SCRAPER SYSTEM




150022 R Y L —NEKE

SCRAPER SYSTEM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 151053 27 L=\ (b)) Scraper (outer) 2
2 9041 NARI B Hexagon bolt 4 M10 X 25 8.8
3 9048 ARV B Hexagon bolt 4 M10 X 35 8.8
4 9630 N—RTIv T v— Hard washer 12 S10
5 CN102 UJFvhb U Nut 4 M10
6 151032 27 L—=I% () Scraper (inner) 2
7 9041 NARI B Hexagon bolt 4 M10 X 25 8.8
8 9630 N—RTv I v— Hard washer 6 S10
9 9039 NARI B Hexagon bolt 2 M10 X 20 8.8




150003 Bf7kIEE  SPRINKLER SYSTEM




150003 BIKFEE

SPRINKLER SYSTEM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 141060 Uk —F—=5 Y Water tank 1
2 141060-1 FrvS Cap 2
3 9071 ARV B Hexagon bolt 3 M12 X 45
4 141205 YiR—F 4 > Tvv— Supporting washer 3
5 141049 ANR—Y— Spacer 3
6 141196 ARy 57— Connector 1
7 141197 Fv bk Nut 1
8 141198 Ny F Packing 2
9 48096 IN—Fr v/ Rubber cap 1
D10 9323 JyEY Split pin 1 ¢ 3 X 35
D11 9649 FET Ty — Washer 2 M3
D12 141167 Jg14Yv—o—7 Wire rope 1
D13 9844 Uy R Cotter pin 1
D14 9649 FET iy — Washer 2 M3
15 145540 INVHRER—AZw T Elbow hose nipple 2 3/8 X ¢ 10
16 141068 Javy Block 1
17 9012 VRIS Hexagon bolt 2 M6 X 16 8.8
18 CW062 N—RTv T v— Hard washer 2 M6
19 145521 FL>avy Drain cock 1 3/8
20 145531 LN—aw > Lever cock 2 3/8 X ¢ 10.5
21 53013 A BY—bIIVR Street elbow 1 3/8
3)22 151007 ) ZINVFa—T (F) Nozzle tube (F) 1
3)23 151008 I ZANVFa—=T ®R) Nozzle tube (R) 1
3)24 48092 SN—=T55 Rubber plug 4
25 141083 AT—=052F Stay clamp 4
26 C06125 NATRERIV - Hexagon socket bolt 8 M6 X 12
27 €003 R—=AZUw T Hose clip 6 T15
28 9954 EZ—)liR—2 Vinyl hose 0. 54m ¢ 10 X b 16, L=540
29 9954 EZ—JViR—X Vinyl hose 1. 44m ¢ 10 X ¢ 16, L=1440
30 9954 EZ—J)VHR—2 Vinyl hose 0. 28m ¢ 10 X ¢ 16, L=280
31 CDP15 aNVF—rFa—7 Corrugated tube 1. Om ¢ 15
32 CDP15 aANF—hrFa—7 Corrugated tube 0. 3m ¢ 15
33 151144 PAR—k (IL) Support (TL) l t1.6




150003 Bf7kIEE  SPRINKLER SYSTEM

10



150003 BY7k3ZE SPRINKLER SYSTEM
;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
34 151145 PiR—b (TR) Support (TR) | t1.6
35 151147 IN—=Dwar Rubber cushion 4
36 151149 IN—Tyar Rubber cushion 2
37 08120 NARI Hexagon bolt 4 M8 X 12
38 9233 FET Ty — Washer 4 M8
2)39 122160 JA4Y—0—"7Ass’y (2)  Wire rope ass’y (2) 1
2)40 05202 75 ORARARIVE Hexagon bolt w/flange 2 M5 X 20
2)41 CWo51 KTy v — Washer 4
2)42 CNO51 UFv bk U Nut 2 M5
4)43 151175 ) ANFa—T Nozzle tube 2 151175
4) 44 145802 rhige Plug 4

1)60-0151 HEEE T
2)60-0152 SH¢N S
3)60-0171 SH¢E T
4)60-0172 =S¢ 5

11



150028 7 L —A FRAME

12



150028 7 L —A FRAME

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 151021 Tl —AhAss’y Frame ass’y 1
2 141010 IN—=NY T 7 Rubber buffer 2 Hs=65°
3 141150 IN—=NY T 7 Rubber buffer 2 Hs=55°
4 9239 ET iy — Washer 4 M16
5 9196 ANaFY bk Hexagon nut 4 M16
6 9041 NARI Hexagon bolt 1 M10 X 25 8.8
7 9485 NaFY bk Hexagon nut 1 M10
8 141096 m7v7 Hanger hook 1
9 141145 IN—=TL—hk () Rubber plate (A) 1
D10 141229 AR Plate 1
11 9024 NARI Hexagon bolt 2 M8 X 16 8.8
12 9631 N—RTv I ¥— Hard washer 2 M8
13 9069 ANARIV B Hexagon bolt 4 M12 X 40 8.8
14 CW122 N—KRTv T ¥— Hard washer 4 M12
15 141080 AR INN=T T Stopper angle 2
16 9044 NARI B Hexagon bolt 4 M10 X 30 8.8
17 9630 N—RTy T v— Hard washer 4 M10
18 141081 ¥y T T —k Tap plate 2
19 151050 O—J)VART 14 —Ass’y Roll body ass’y 1
21 151056 B4 RAHN—R Side cover R 1
22 08120 NARI B Hexagon bolt 8 M8 X 12 8.8
23 9631 N—FTy¥— Hard washer 8 M8
24 141191 A ACS Bumper 2
26 141074 YA RAN— L Side cover L 1 il
For Kubota
27 151042 DA Shim 4
28 9170 TJUAZw T Grease nipple 1 A-M6 X 0. 75
29 151173 Wt (3) NOISE ABSORBENT 1
2)30 141144 Al Plate 1

1)60-0566 SH¢E T
2)60-0567 SEEM 5

13



150029 5 /\— COVER

14



150029 }/N— COVER

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 151010 HIN— Cover 1
2 141064 T b Bracket 1
3 9041 ARV B Hexagon bolt 2 M10 X 25 8.8
4 9630 N—RTIv T v— Hard washer 2 M10
5 141084 PAR—bF R Support R 1
6 141085 HHR—bK L Support L 1
7 9041 NARI B Hexagon bolt 4 M10 X 25 8.8
8 9630 N—RTv I v— Hard washer 4 M10
9 9425 IN—T—RFyrvF Rubber hood catch 1
10 141099 T35 b Bracket 1
11 9012 NARI Hexagon bolt 2 M6 X 16 8.8
12 45053 YR—F 4> TJv v — Supporting washer 2 ® 6.5 X 22X 12.5
13 141079 PR—F L Support L 1
14 141091 PHR—F R Support R 1
15 9011 VRIS Hexagon bolt 4 M6 X 12 8.8
16 9533 VAR S5 i B8 Spring washer 4 M6
17 45053 YR—F 4> Tv v — Supporting washer 4 $ 6.5 X 22X 12.5
19 105006 rU LT —IV Trim seal 1 TEM-1011-05, L=650mm
20 145411 i 1 A Stopper 2
21 151172 W (2) NOISE ABSORBENT 1

15



150006 FETT/HM/ELZLE HYDRAULIC SYSTEM

16



150006 FEIT:HELE HYDRAULIC SYSTEM
;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs

1 095001 rIRIRT Travel pump 1

2 9041 NARI B Hexagon bolt 2 M10 X 25 8.8
3 9630 N—RTy T v— Hard washer 2 M10

4 141078 R THR—F Pump support 1

5 9041 AVERIVIAN Hexagon bolt 4 MIO X 25 8.8
6 9630 N—RTIv T v— Hard washer 4 M10

7 141092 Ty T TRA Coupling boss 1

8 9010 ANARI Hexagon bolt 1 M6 X 10 8.8
9 45053 YR—F 4> Ty +— Supporting washer 1 $6.5Xd 22X 12.5
10 305163 90° TILR 90° Elbow 1

11 145404 90° o> TIViR 90° Long elbow 1

12 145402 45° TIVR 45° Elbow 2

13 141027 Edhh s > 2 Hydraulic oil tank 1

14 9530 NARI B Hexagon bolt 4 M10 X 16 8.8
15 9630 N—RTvy T v— Hard washer 4 M10

16 1859 FANWL RN =D 0il level gauge 1

17 095003 22V auT57 Screw plug 1 3/4

18 305171 90° TILAR 90° Elbow 1

19 145405 —v I Nipple 1 1/2

20 145403 45° T)UR 45° Elbow 1

21 1858 FAINT4IVE — 0il filter 1 21-1 238

Including 21-1

21-1 1858-1 H—RUy TV AT Cartridge element (1)

22 145407 N1 FOUw 7R —A Hydraulic hose 1 1/2", 3.5MPa, L=350
23 094028 rLaz=F> Drain union 1

24 64059 R—ZX=v )b Hose nipple 2 172" X ¢ 14
25 93003 755 Plug 1 15A

26 9024 NARI B Hexagon bolt 1 M8 X 16 8.8
27 9631 N—RTw I v— Hard washer 1 M8

28 9827 YA AR—A Oilproof hose 0. 4m ¢ 12

29 €061 JALY—NUR Wire band 4 ¢ 23

30 63026 FrINNVE—F— Travel motor 2

31 9044 ANAR)IL Hexagon bolt 8 M10 X 30 8.8

17



150006 FETT/HM/ELZLE HYDRAULIC SYSTEM

18



150006 FETT/HM/ELZLE HYDRAULIC SYSTEM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
32 9630 N—RTUv v Hard washer 8 M10
33 64121 90° TIVR 90° Elbow 4 12 X 1/2
34 141033 AT (1) Pipe (1) 2
35 141034 N T (2) Pipe (2) 2
36 151003 N1 ) Pipe (3) 1
37 64120 aA=F Union 2 12 X 3/8
38 095005 aA=F 2 TIVIR Union elbow 2 12 X 3/8
38-1 095005-1 NA THkia=A> (v ) Union (nut) 4
38-2 095005-2 N TH#i1=F > (AY—7) Union (sleeve) 4
39 155401 N ROUy ZiR—2A Hydraulic hose 1 3/8", 17MPa, L=270
40 095012 N RO w TR —2R Hydraulic hose 1 3/8", 17MPa, L=640
41 145409 N ROYyZiR—2A Hydraulic hose 1 3/8", 3.5MPa, L=240
42 141082 FHIN— Cover 2
43 141119 ANR—Y Spacer 2
44 9028 ANARI Hexagon bolt 4 M8 X 25 8.8
45 9631 N—RTv T v— Hard washer 4 M8
1)46 C0152 0-y>r 0-ring 2

1)60-0092 S 5

19



150030 #xEHZ=E VIBRATION SYSTEM

20



150030 IRENZE

VIBRATION SYSTEM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 095017 V-xJV b+ V-belt 1 A36 Ly R
2 141200 7= Pulley 1
3 51094 77U T Bearing 2 6004 2RS
4 9531 7 C IR A di Circlip 2 R42
5 9280 il C JE1E A i Circlip 2 S20
6 151037 HHR—hK A Support A 1
7 9024 NARI B Hexagon bolt 2 M8 X 16 8.8
8 9631 N—RTv I v— Hard washer 2 S8
9 151036 HiR—F B Support B 1
10 151038 2T T Spring 1
11 151169 7= Pulley 1
12 9357 TAVT A 2T F— Fitting key 1 TXTX23
13 €10155 AV VACH PYI 2N Hexagon socket bolt 4 M10 X 15
14 9529 AV e Washer 1 ¢ 10.5 X b 38 X t3.2
15 151004 NATL—=%T %7k Vibrator shaft 1
16 0435 V-ur V-ring 1 V35A
17 145412 YYryF—0—5X_7Yr%  Cylinder roller bearing 2 NJ 2207 ECP C4
18 9266 YR—F4 2 TT4 AY Supporting disc 6 $ 35 X 45X t2.5
19 3065 —axy vy Nilos ring 2 30207 AV
20 141201 RX7YTT750T0 B Bearing flange (R) 1
21 9028 NARI Hexagon bolt 8 M8 X 25 8.8
22 9631 N—RTIy T yv— Hard washer 8 M8
23 9148 NATTIEARY Hexagon socket screw 4 M6 X 6
24 9171 TJYRA=y ) Grease nipple 1 MT6 X 0. 75B
25 141015 RX7YT750Y (L) Bearing flange (L) 1
26 9025 NARI B Hexagon bolt 4 M8 X 20 8.8
27 9631 N—RTy T v— Hard washer 4 M8
28 9170 TJUAZw T Grease nipple 1 MT6 X 0. 75A
29 141012 FIN— Cover 1
30 08120 ANARI Hexagon bolt 4 M8 X 12 8.8
31 9631 N—KRTv T v— Hard washer 1 M8
32 151009 A N HIN— Dust cover 1
33 9024 NARI Hexagon bolt 4 M8 X 16 8.8

21



150030 #xEHZ=E VIBRATION SYSTEM

22



150030 #=Eh3E VIBRATION SYSTEM

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
34 45634 YR—F 1> Ty v— Supporting washer 4 $ 8.5 X ¢ 25X t3.2
35 145401 BT v F Elctromagnetic clutch 1
36 141071 AV —7 Sleeve 1
37 06355 AYEVACH RIYI 2N Hexagon socket bolt 1 M6 X 35
38 141070 ANR—H— Spacer 1
39 141072 PAHR—k Support 1
40 9012 NARI B Hexagon bolt 1 M6 X 16 8.8
41 CW062 N—FTvy— Hard washer 1 M6
42 06250 NARI B Hexagon bolt 1 M6 X 25 8.8
43 9186 NFy b Hexagon nut 1 M6

23



150027 RT7Y > F/\> )V STEERING HANDLE

60-0566 =SHEE T

24



150027 RF 7YY

>

/N> FJb STEERING HANDLE

60-0566 SHEE T

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 151118 AFTUINY R Steering handle 1
2 141067 T TL—hk Tap plate 1
3 9044 ARV B Hexagon bolt 2 M10 X 30 8.8
4 9630 N—RTIv T v— Hard washer 2 M10
5 141048 RV bk Bolt 1
6 CN241 U-Fw b U-nut 1 M24
7 141069 AEY RV Spindle 1
8 141192 S V2 /AN () Spring (H) 1
9 9229 Ty — Washer 1 $20.5X¢ 2.5 Xt2.3
10 9296 7 C T IRLC 1k A iy Circlip 1 25 X 1.2
11 9239 YO iv— Washer 1 M16
12 9235 ET Ty — Washer 1 M10
13 9207 714>y bk Eve nut 1 M10
14 141191 IN—=NY T 7 Rubber buffer 1
15 141022 [mEVAN Rod 1
16 1713 Twa Bush 1
17 141188 ATV T (8) Spring (S) 1
18 3130 Tyia Bush 1
19 9235 ET iy — Washer 1 M10
20 9902 AY: b abl Hexagon nut 1 M10
21 10306 NASRNREY 2RIV b Hexagon socket button bolt 1 M10 X 30
22 151135 RIA4TLN— R) Drive lever (R) 1
23 61061 V-ur V-ring 2 V30-S
24 1882 Tya Bush 2 ¢ 12 X ¢ 14-10
25 1518 FTAARIVLI Y Disc resin 4 ¢ 13 X 30 X t4.0
26 151136 R4 THR—F R Drive support (R) 1
27 45720 TAVTA4TF— Fitting key 2 9 X 95 X 20
28 9236 ET iy — Washer 4 M12
29 9246 Ay TATV T Cup spring 8 12
30 9192 AY: el Hexagon nut 4 M12
31 151134 ATV THAER ®) Spring guide (R) 1
32 41086 2T T Spring 1
33 51028 AF—)Vh—)V Steel ball 1 17/32

25



150027 RT7Y > F/\> )V STEERING HANDLE

60-0566 =SHEE T

26



150027 RF 7YY

>

/N> FJb STEERING HANDLE

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
34 C16257 NATATIEARY Hexagon socket screw 1 M16 X 25
35 9196 AY: el Hexagon nut 1 M16
36 9025 ARV B Hexagon bolt 2 M8 X 20 8.8
37 9631 N—RTIv T v— Hard washer 2 M8
38 9029 ARV b Hexagon bolt 4 M8 X 30 8.8
39 9187 ANAFY b Hexagon nut 4 M8
40 145610 RS THr—TF) Drive cable 1 L=1650
41 66026 U rR—=)b Link ball 2 M5
42 9007 NARI B Hexagon bolt 1 M5 X 25
43 CW062 N—RTy T yv— Hard washer 2 M6
44 9231 ET iy — Washer 4 M5
45 CNO051 Uk U nut 2 M5
46 141030 LN— Lever 1
47 9331 ATV TEY Spring pin 1 ¢ 6 X 30
48 9029 ANARI Hexagon bolt 1 M8 X 30 8.8
49 9631 N—RTv T v— Hard washer 1 M8
50 141044 =7 R—h Cable support 1
51 9024 NARI Hexagon bolt 2 M8 X 16
52 9631 N—RTy I y— Hard washer 1 M8
53 141086 T RIVLIN— Accel lever 1
54 141087 A0y MV N— Throttle lever 1
55 141190 =TIV — Cable holder 1
56 06080 ANARI Hexagon bolt 1 M6 X 8
97 CWo62 N—RTy I vy— Hard washer 1 M6
58 9003 ARV B Hexagon bolt 1 M5 X 10
59 145410 KA —T ) Gas cable 1
60 145693 AT Twia Bush 1
61 141189 WA L Rubber cap 1
62 145690 R"=NT57 Hole plug 1 CP-30-HP-4
63 145698 ’=NT55 Hole plug 3 CP-30-HP-16
64 145692 JaAyk Grommet 1 G-72
65 135107 R"=NT57 Hole plug 4 CP-30-HP-3
66 151128 HN— (B) Cover (B) 1

27

60-0566 SHEE T



150027 RT7Y > F/\> )V STEERING HANDLE

60-0566 =SHEE T

28



150027 RF 7YY

>

/N> FJb STEERING HANDLE

60-0566 SHEE T

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
67 9011 ANARI Hexagon bolt 4 M6 X 12 8.8
68 9533 INT A Spring washer 4 M6
69 9232 ET v — Washer 4 M6
70 9009 NARI Hexagon bolt 1 M5 X 30 11T
71 9170 TJYA=y ) Grease nipple 1 A-M6 X 0. 75
72 151129 FIN— () Cover (C) 1
73 9011 NARI B Hexagon bolt 4 M6 X 12 8.8
74 9533 INZ B Spring washer 4 M6
75 9232 FET iy — Washer 4 M6
76 145542 Tya Bush 1
7 151132 24w FITL—bF B) Switch plate (B) 1
78 151133 A2 5T L—bh Plate 1
79 9002 75 OMNEARMABIVE Hexagon bolt w/flange 6 M5 X 12 7
80 9152 AV VAC N Hollow set screw 2 M6 X 12
81 9951 ET v — Washer 1 S24

29



201400 RF7Y > /\> KJU STEERING HANDLE

60-0567 SHEMN 5

DETAIL B

30



201400 RF7 YU >0

>

/N> FJb STEERING HANDLE

60-0567 SHEM 5

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 201306 AFTUINY R Steering handle 1
2 201301 R4 TLN— Drive lever 1 201301C
3 201302 R4 THHR—HR Drive support R 1 201302C
4 155033 ES—2Uw/ Piller grip 1 A A PGPA90-M12
5 2525 VUy o V Ring 1 V-358 N
6 45732 TAAIL Y Disc resin 2 P 3XD16.5X t 4.5
7 9239 AV Washer 2 d 30X ® 18Xt3.2
8 9241 Ky TATI T Cup spring 4 P 16
9 9187 Fwv b Nut 3 M6 3 fE
10 155034 T3V — Plungeer 1 4 %% BSTHI6A
11 201328 FyrvFISL—F Catch plate 1 W25Xt9 201328A
12 9011 ARV b Hexagon bolt 2 M6, L=12 8.8
13 CW062 N—RTv I y— Hard washer 2 M6
14 524217 Tyia Bush 1 1 LA 80B-1625
15 9011 ANARI Hexagon bolt 1 M6, L=12 8.8
16 151061 T RIVLIN— Accel lever 1 151061A
17 61061 vy V Ring 1 V30-S
18 1518 TAAIL Y Disc resin 2 ® 30X @ 13Xt4. 0
19 1882 Tya Bush 1 D 12X O 14X12
20 201337 A0y BV L N— Throttle lever 1
21 9236 AV S Washer 2 M12
22 9246 Ky TATI T Cup spring 4 P 12
23 9192 NfaFy bk Hexagon nut 2 M12 3 ff
24 45720 TA4T4 T F— Fitting key 2 9X5-20
25 141189 dAhFr v/ Rubber cap 1
26 9029 AARI Hexagon bolt 3 M8, L=30 8.8
27 9187 AY: b ab Hexagon nut 3 M8
28 141190 =TI HNE— Cable holder 1
29 €06080 ANARI Hexagon bolt 1 M6, L=18 8.8
30 CW062 N—RTv T v— Hard washer 1 M6
31 9003 ARV b Hexagon bolt 1 M5, L=10 8.8
32 151133 A5 TL—b 1
33 9011 NARI B Hexagon bolt 2 M6, L=12 8.8

31



201400 RF7Y > /\> KJU STEERING HANDLE

60-0567 SHEMN 5

DETAIL B

32



201400 RF7 YU >0

>

/N> FJb STEERING HANDLE

60-0567 SHEMN 5

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
34 CW062 N—FTy¥— Hard washer 2 M6
35 145702 AY—=H ALy F Starter switch 1 I2Y U@
36 201326 RS Tr—T) Drive cable 1
37 125139 Oy RLVR Rod end 2 DF-6
38 9186 ANaFY bk Hexagon nut 4 M6
39 9015 ANARI Hexagon bolt 2 M6 , L=30 8.8
40 CW062 N—RTv T v— Hard washer 4 M6
41 201303 R4 T —TF)yBiR—1b  Drive cable support 1 t6  201303A
42 9041 ANARIV Hexagon bolt 2 M10 , L=25 8.8
43 9630 N—RTy T yv— Hard washer 2 M10
44 201327 HAr—7) Gas cable 1
45 151132 24w FTL—bt (B) Switch plate (B) 1 151132
46 9002 75V RIVE Flange bolt 8 M5, L=12 7T
47 151131 2Ly FTL—F A) Switch plate (4) 2 151131
48 201304 LN— (R Lever (pump) 1
49 9029 NARI B Hexagon bolt 1 M8, L=30 8.8
50 9631 N—RTy T v— Hard washer 1 M8
51 9331 ATY) T Spring pin 1 D 6X30
52 201315 B RAN—L Side cover L 1 201315A
53 201317 B RAN—R Side cover R 1 2013178
54 9025 NARI B Hexagon bolt 8 M8, L=20 8.8
99 9631 N—FTy¥— Hard washer 8 M8
56 201316 7 U H—FIN— Under cover 1 t 1.6
57 9011 AR Hexagon bolt 4 M6,L=12 8.8
58 CW062 N—RTv T v— Hard washer 4 M6
59 141191 IN—=NY T 7 Rubber buffer 1 Hs=60°
60 141022 oy R Rod 1 1410228
61 1713 Tyia Bush 1 A1 LA T0B-2015
62 141188 ATV T (S) Spring (S) 1 P 1.4
63 3130 Tya Bush 1 FA4 LA T0B-1615
64 9902 AY:i Al Hexagon nut 1 M10
65 010306 AFAMRY PRIk Ezfigon socket button I MO, L=30 10.9
66 9235 AVS Washer 1 M10

33



201400 RF7Y > /\> KJU STEERING HANDLE

60-0567 SHEMN 5

DETAIL B

34



201400 RF7 YU >0

>

/N> FJb STEERING HANDLE

60-0567 SHEMN 5

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
67 141069 AEY RV Spindle 1 141069A
68 141192 ATV M) Spring (H) 1 D 1.8
69 9229 ET e — Washer 1 ;320' X Pzloxt
70 9296 AN AR Circlip 1 R25
71 9239 ET Ty — Washer 1 M16
72 9235 ET Ty — Washer 1 M10
73 9207 T14Fv bk Eye nut 1 M10
74 9170 TJYRAZy ) Grease nipple 1 A-M6X0. 75
75 9951 ET iy — Washer 2 M24
76 141048 AV bk bolt 1 141048B
7 CN241 UFw b U Nut 1 M24
78 141067 ¥y T TL—Kk ONYR)V)  Tap plate (handle) 1 t 16
79 9044 ANARI Hexagon bolt 2 M10. L=30 8.8
80 9630 N—KRTv T v— Hard washer 2 M10
81 9025 ANARI Hexagon bolt 8 M8, L=20 8.8
82 9631 N—RTv T v— Hard washer 8 M8
83 145693 w"=NT55 Hole plug 1 CP-30-HP-6
84 145690 R=NT57 Hole plug 1 CP-30-HP-4
85 145698 "=NT55 Hole plug 1 CP-30-HP-16
86 135107 R"=NT57 Hole plug 2 CP-30-HP-3
87 C06129 TN IBERTFRY Screw 2 M6, L=12

35



150010 > (K) ENGINE (K)

36



150010 T>»</> (K) ENGINE (K)

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 145701 I VU Ass’y Engine ass’y 1 E75-ENB3
2 9044 NARI B Hexagon bolt 4 M10 X 30 8.8
3 9630 N—RTy I vy— Hard washer 4 M10
4 141042 IV HAR—FK ®) Engine support K (R) 1
5 141043 IV HYR—=FK (F) Engine support K (F) 1
6 10205 NATRARI B Hexagon socket bolt 4 M10 X 20
7 9338 ATV TEY Spring pin 4 ® 10 X 30
8 141025 ROTWATL— B Pump mounting plate 1
9 10455 AV VA RIYI 2N Hexagon socket bolt 3 M10 X 45
10 58014 AN/ Coupling 1
11 08305 AV VACH RIYI 2N Hexagon socket bolt 6 M8 X 30
12 141126 Wt bR Insulate plate 1
13 9024 ANARI Hexagon bolt 2 M8 X 16 8.8
14 9631 N—KRTv T ¥— Hard washer 2 M8
15 141249 HHR—F & Support (K) 1
16 9012 NARI B Hexagon bolt 1 M6 X 16 8.8
17 9232 S AYAINE S Washer 2 M6
18 CNO61 UFvy b U nut 1 M6
19 151020 IO UNR—A Engine base 1
20 (14350 ANARI Hexagon bolt 4 M14 X 35 8.8
21 CW142 N—KRTv T v— Hard washer 4 M14

37



140012A FT3ERI(% (K) ELECTRIC SYSTEM (K)

/o
> / 54 T@

DETAIL F

c L P N . ) |
/i%\? DETAIL D \/ﬁf DETAIL E

38



140012A FT3ERI(% (K) ELECTRIC SYSTEM (K)

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 206006 Ny Ty — Battery 1
2 141165 Ny T —HR—h Battery support 1
3 9039 ARV B Hexagon bolt 2 M10 X 20 8.8
4 9630 N—RTIv T v— Hard washer 2 M10
5 61006 IN—=TFL—h Rubber plate 1
6 141206 IN—=TL—Fh Rubber plate 2
7 141186 Ny FU—FKIVT— Battery holder 1
8 141166 L- RV b L-bolt 2
9 9186 AY: el Hexagon nut 4 M6
10 9232 S AYAIE S Washer 2 M6
11 141202 Ny FY—=4—=T) (1) Battery cable (+) 1
12 141203 Ny FU—=4—=T) () Battery cable (-) 1
13 095010 J—F275 T Ass’y Working lamp 1 13-1, 13-2 259
Including 13-1, 13-2
14 9025 ANARIV B Hexagon bolt 1 M8 X 20 8.8
15 45634 YR—=F+ > Ty +— Supporting washer 1
16 9251 INZR R Spring washer 1 M8
17 9187 AY: b abl Hexagon nut 1 M8
18 145630 = Horn 1
19 08120 ANARIV B Hexagon bolt 1 M8 X 12 8.8
20 9251 INT A Spring washer 1 M8
21 9233 ET Ty — Washer 1 M8
22 145620 =AY F Horn switch 1
23 2757 Za—hkINAAYF Neutral switch 1
24 141032 750y k Bracket 1
25 9024 VRIS Hexagon bolt 2 M8 X 16 8.8
26 9631 N—RTv I y— Hard washer 2 M8
27 04355 AYEVACH RYI 2N Hexagon socket bolt 2 M4 X 35
28 9249 INRJEL: Spring washer 2 M4
29 9228 Ty — Washer 2 O 4.5Xp 15X tl6
30 45058 >y S L—k Nut plate 1
31 62031 TH— Buzzer 1
32 9011 NARI B Hexagon bolt 1 M6 X 12
33 9232 ET v — Washer 1 M6

39



140012A FT3ERI(% (K) ELECTRIC SYSTEM (K)

/o
> / 54 T@

DETAIL F

c L P N . ) |
/i%\? DETAIL D \/ﬁf DETAIL E

40



140012A FT3ERI(% (K) ELECTRIC SYSTEM (K)

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
34 9533 INZ B Spring washer 1 M6
1)35 145640 VINI TRV F Shift knob switch 1
1)36 9204 AY: Al Hexagon nut 1 M14 X P1.5
37 145702 A =5 ALy F Ass'y Starter switch ass’y 1 37-1 =&
Including 37-1
37-1 145703 F— Key (D
1)38 151130 ALY F IS L—1 Switch plate 1
139 9012 NARI Hexagon bolt 2 M6 X 16 8.8
1)40 CW062 N—KRTv T ¥— Hard washer 2 M6
1)43 141146 TALY—N—%Z (V) Wire harness (A) 1
44 141147 TALY—N—%Z (B) Wire harness (B) 1
1)47 141158 TALY—N—%Z (B) Wire harness (E) 1
D49 141187 Ea—XRINY— Fuse holder 1
50 9003 ARV Hexagon bolt 2 M5 X 10
51 9250 INZR PG Spring washer 2 M5
52 9231 ET iy — Washer 2 M5
53 145697 FrvS Cap 1
54 145651 TIRA—% Hour meter 1
55 151024 TAY—N—%Z (1) Wire harness (1) 1
56 151039 775y k Bracket 1
57 151041 AFwTT9Y Snap hook 1
58 9728 TN Y Double link 2
59 201338 A4 Yv—o—7 Wire lope 1
2) 60 201402 TJA4Y—N—%Z& () Wire harness (A) 1
2)61 201336 TALY—N—%Z (B) Wire harness (E) 1
2)62 201218 ba—ARNY— Fuse holder 1
2)63 201335 RIWAA W F Toggle switch 2
2)64 9128 TEREFRFRY Screw 2 M3.5 X 10

1)60-0566 St¢E T
2)60-0567 SN S

41



150040 7 —JL DECAL




150040 7 —JL DECAL

;I‘{:e;ﬁo% Piﬂr%sﬁN? Hh 25 Parts Name gﬁ'li szﬁmarfs
1 141174 YE®hh Decal Hydraulic oil 1
2 141175 LLC Decal LLC 1
3 054393 KR Decal no fire 1
4 141181 L3t Decal gas oil 1
5 141182 K Decal water 1
6 141184 Bokaw o Decal sprinkler cock 1
7 141178 d—rar Decal caution 1
8 141179 BT L —F RN Decal parking brake operation 1
9 141177 BT L —F Decal parking brake 1
10 151062 I Y UHRETE Decal engine start 1
D11 141173 A&t Decal advance & backward motion 1
12 141176 =2 Decal horn 1
D13 151153 T4 ALY F Light switch 1
D14 141183 7l Decal accel 1
15 054391 T E Decal burn 1
16 054385 ik Decal warning 1
17 054387 BEAEN Decal rolling in 1
19 131345 KANTO (7Iv) Decal KANTO (Small) 1
1)20 141245 WREAAL v F Decal vibration 1
21 151141 A= ZA4vF K) Decal starter switch (K) 1
22 151174 tEfe& (KS) Decal table (KS) 1
23 151074A TU—Z (/) Decal Grease (Small) 5
24 141271 HBEAN Decal manual container 1
25 141272 TEL Decal preheat 1
26 125829 G Y Low noise type 1
2)27 201266 A& Decal advance & backward motion 1
2)28 201268 FA1 ALY F Light switch 1
2)29 201269 7 Decal accel 1
2)30 201267 WRE A1 v F Decal vibration 1

1)60-0566 =HEE T
2)60-0567 SN S

43



N=IAL TP X PARTS INDEX

waEE  RX=Y WiE HaEs  RX—=Y W5 HaEE R—=Y BEE

Parts No. Page Key No.| Parts No. Page Key No.| Parts No. Page Key No.
0435 ..., 20.... 16 9024 ............ 21..... T 9170 ...oien... 21.... 28
1427 ..ol 9.... 10 9024 ............ 21.....33 9170 ............ 29.... Tl
1518 c.oovieaa.t. 25....25 9024 ............ 27.... 01 9170 ............ 39.... 14
1518 ..ol ... Sl.... 18 9024 ............ 3T.... 13 9171 ............ 21.... 24
| 1 T 25.... 16 9024 ............ 39....25 9186 ............ 23.... 43
| 0 T 33.... 61 9025 ............ 21.... 26 9186 ............ 33.... 38
1858 ..vvii.... 17....21 9025 ............ 27.... 36 9186 ............ 39..... 9
1859 ..ol 17.... 16 9025 ............ 33....04 9187 ............ 27.... 39
1882 ..ot 25....24 9025 ............ 39..... 81 9187 ............ 3l..... 9
1882 ...t Sl.... 19 9025 ............ 39.... 14 9187 ............ 3l.... 27
2525 ..., 3l..... 5 9028 ............ 19.... 44 9187 ............ 39.... 17
A Y 39....23 9028 ............ 20....21 9192 ... ........ 25.... 30
3060 ............ 21....19 9029 ............ 27....38 9192 ............ 3l.... 23
3130 ..o i, 25.... 18 9029 ............ 27.....48 9196 ............ 13..... 5
3130 ..ol 33.... 63 9029 ............ 3l.... 26 9196 ............ 27.... 35
9002 ............ 29....79 9029 ............ 33.....49 9204 ............ 41.... 36
9002 ............ 33....46 9039 ............. T..... 9 9207 ............ 25.... 13
9003 ..., 27.... 08 9039 ............ 39..... 3 9207 ..., 39.... 13
9003 .....oen.... 3l.... 31 9041 ............. T..... 2 9228 ............ 39.... 29
9003 ....ooen.... A1.... 50 9041 ............. T..... T 9229 ..., 25..... 9
9007 ...eeen.... 27.....42 9041 ............ 13..... 6 9229 ............ 39.... 69
9009 ............ 29.....70 9041 ............ 15..... 3 9231 ... ..., 27.... 44
9010 ..., 17..... 8 9041 ............ 15..... T 9231 ...l 41.... 352
9011 vovvenn.... 15.... 15 9041 ............ 17..... 2 9232 ...l 29.... 69
9011 ..vveenn.... 29.... 67 9041 ............ 17..... 5 9232 ..., 29.... 75
9011 ..vveenn.... 29.... 73 9041 ............ 33.....42 9232 ............ 37.... 17
9011 o.vvenn.... 3l.o... 12 9044 ............. ... 14 9232 (... ..., 39.... 10
9011 ..vveenn.... 3l.... 15 9044 ............ 13.... 16 9232 ............ 39.... 33
9011 ..vveen..... 31.... 33 9044 ............ 17.... 31 9233 ............ I1.... 38
9011 ..oeen..... 33.....07 9044 ............ 25..... 3 9233 ..., 39.... 21
9011 ..eeenn.... 39....32 9044 ............ 39..... 79 9235 ............ 25.... 12
9012 ...ovvenn.... 9.... 17 9044 ............ 3T..... 2 9235 ...l 25.... 19
9012 .....ooa.... I5.... 11 9048 ............. T..... 3 9235 ...l 33.... 66
9012 .....oea.... 28.....40 9049 ............. Deunn. 4 9235 ..., 39.... 12
9012 ....ooen.... 37.... 16 9069 ............ 13.... 13 9236 ............ 25.... 28
9012 ...ooeen.... 41....39 9071 ............. 9..... 3 9236 ............ 31.... 21
9015 ..vveeenn... 33....39 9128 ............ 41. 64 9239 ............ 13..... 4
9024 ..., ..., 23 9148 ..., 21....23 9239 ... ........ 25.... 11
9024 ............ 13.... 11 91562 ............ 29.....80 9239 ............ 3l..... 1
9024 ............ 17....26 9170 ............ 13.... 28 9239 ............ 39.... Tl




N=IAL TP X PARTS INDEX

waEE  RX=Y WiE HaEs  RX—=Y W5 HaEE R—=Y BEE

Parts No. Page Key No.| Parts No. Page Key No.| Parts No. Page Key No.
9241 ............ 3l..... 8 9630 ............ 17..... 6 45053 ........... 15.... 12
9246 ............ 25....29 9630 ............ 17.... 16 45053 ........... 15.... 17
9246 ............ 3l.... 22 9630 ............ 19.... 32 45053 ........... 17..... 9
9249 ............ 39.... 28 9630 ............ 25..... 4 45058 ........... 39.... 30
9250 ............ 41.... 51 9630 ............ 33.... 43 45634 ........... 23.... 34
9251 .ot 39.... 16 9630 ............ 39.... 80 45634 ........... 39.... 15
9251 ..., 39.....20 9630 ............ 37..... 3 45720 ........... 25. 27
9266 ............ 21.... 18 9630 ............ 39..... 4 45720 ........... 31. 24
L D.... 19 9631 ............. D.... 24 45732 ..., 3l..... 6
9280 ..., 21..... 5 9631 ............ 13.... 12 48092 ............ 9.... 24
9287 o, 5.... 11 9631 ............ 13.... 23 48096 ............ 9..... 9
9296 ............ 25.... 10 9631 ............ 17.... 27 51028 ........... 25.... 33
9296 ............ 39.... 70 9631 ............ 19.... 45 51094 ........... 21..... 3
9323 ..., 9.... 10 9631 ............ 21..... 8 52427 ........... 3l1.... 14
9331 ...oiin... 27.....47 9631 ............ 20.... 22 53003 ........... 17.... 25
9331 oo, 33.... 01 9631 ............ 21.... 27 53013 ............ 9.... 21
9338 .« 37..... T 9631 ............ 21.... 31 054385 .......... 43. 16
9357 vovveennnn.. 21.... 12 9631 ............ 27.... 37 054387 .......... 43. 17
9425 ..., I5..... 9 9631 ............ 27....49 054391 .......... 43. 15
9485 .....ia.... 13..... T 9631 ............ 27.... 52 054393 .......... 43..... 3
9529 ..., 21.... 14 9631 ............ 33.... 50 58014 ........... 37.... 10
9530 ...t 9....30 9631 ............ 33.... 55 61006 ........... 39..... )
9530 ....oiin.... 17.... 14 9631 ............ 39.... 82 61033 ............ 9.... 20
9531 ..iiinn.... 21..... 4 9631 ............ 37.... 14 61061 ........... 25.... 23
9533 i, 15.... 16 9631 ............ 39.... 26 61061 ........... 31.... 17
9533 .iiiinnn... 29.... 68 9649 ............. 9.... 11 62031 ........... 39.... 31
9533 .t 29....74 9649 ............. 9.... 14 63026 ........... 17.... 30
9533 it 41.... 34 9728 ............ 41.... 58 64059 ........... 17.... 24
9562 ...l et 9 9827 ............ 17.... 28 64120 ........... 19.... 37
9608 ..., 9....29 9830 ............. Dunn. 6 64121 ........... 19.... 33
9630 ............. Deennn o 9840 ............. 9.... 12 66026 ........... 27.... 41
9630 .......n..... Dennn 8 9844 ............. 9.... 13 094028 .......... 17.... 23
9630 ......enn.... D.... 15 9902 ............ 25.... 20 095001 .......... 17..... 1
9630 ............. D....31 9902 ............ 33.... 64 095003 .......... 17.... 17
9630 ......onn.... T..... 4 9951 .......iall. 29.... 81 095005 .......... 19.... 38
9630 ......onn.... Too... 8 9951 ............ 39.... 75 95010 ........... 39.... 13
9630 ............ 13.... 17 9954 ............. 9.... 28 095012 .......... 19.... 40
9630 ............ I5..... 4 9954 (..., 9....29 095017 .......... 21..... 1
9630 ............ 15..... 8 9954 ............. 9.... 30 105006 .......... 15.... 19
9630 ............ 17..... 3 41086 ........... 25.... 32 122160 .......... I1.... 39




N=IAL TP X PARTS INDEX

waEE  RX=Y WiE HaEs  RX—=Y W5 HaEE R—=Y BEE

Parts No. Page Key No.| Parts No. Page Key No.| Parts No. Page Key No.
125139 .......... 33.... 37 141078 .......... 17..... 4 141189 .......... 27.... 61
125829 .......... 43.... 26 141079 .......... 15.... 13 141189 .......... 31.... 25
131345 .......... 43.... 19 141080 .......... 13.... 15 141190 .......... 27.... 955
135107 .......... 27.... 65 141081 .......... 13.... 18 141190 .......... 3l.... 28
135107 .......... 39.... 86 141082 .......... 19.... 42 141191 .......... 13.... 24
141002 ........... 9.... 16 141083 ........... 9.... 20 141191 .......... 25.... 14
141003 ........... 5.... 21 141084 .......... 15..... 5 141191 .......... 33.... 99
141004 ........... 9.... 22 141085 .......... I5..... 6 141192 .......... 25..... 8
141005 ........... S S 3 141086 .......... 27.... 53 141192 .......... 39.... 68
141007 ........... 9.... 28 141087 .......... 27.... 04 141193 ........... D.... 32
141008 ........... D.... 27 141091 .......... 15.... 14 141194 ........... D.... 20
141010 .......... 13..... 2 141092 .......... 17..... 7T 141195 ........... 9.... 26
141012 .......... 21.... 29 141096 .......... 13..... 8§ 141196 ........... 9..... 6
141015 .......... 21.... 25 141099 .......... 15.... 10 141197 ........... 9..... 1
141022 .......... 25.... 15 141119 .......... 19.... 43 141198 ........... 9..... 8
141022 .......... 33.... 60 141126 .......... 37.... 12 141200 .......... 21..... 2
141025 .......... 3T..... 8 141144 .......... 13.... 30 141201 .......... 21.... 20
141027 .......... 17.... 13 141145 .......... 13..... 9 141202 .......... 39.... 11
141030 .......... 27.... 46 141146 .......... 41.... 43 141203 .......... 39.... 12
141032 .......... 39.... 24 141147 .......... 41.... 44 141205 ........... 9..... 4
141033 .......... 19.... 34 141150 .......... 13..... 3 141206 .......... 39..... 6
141034 .......... 19.... 35 141158 .......... A1.... 47 141229 .......... 13.... 10
141042 .......... 3T..... 4 141165 .......... 39..... 2 141245 .......... 43.... 20
141043 .......... 3T..... 5 141166 .......... 39..... 8 141249 .......... 37.... 15
141044 .......... 27.... 50 141167 ........... 9.... 12 141271 .......... 43. 24
141048 .......... 25..... o 141173 .......... 43.... 11 141272 .......... 43.... 25
141048 .......... 39.... 76 141174 .......... 43..... 1 145401 .......... 23.... 35
141049 ........... 9..... o 141175 .......... 43..... 2 145402 .......... 17.... 12
141060 ........... 9..... 1 141176 .......... 43.... 12 145403 .......... 17.... 20
141064 .......... 15..... 2 141177 ...... ... 43..... 9 145404 .......... 17.... 11
141067 .......... 25..... 2 141178 .......... 43..... T 145405 .......... 17.... 19
141067 .......... 39.... 78 141179 .......... 43..... 8 145407 .......... 17.... 22
141068 ........... 9.... 16 141181 .......... 43..... 4 145409 .......... 19.... 41
141069 .......... 25..... T 141182 .......... 43..... o 145410 .......... 27.... 99
141069 .......... 39.... 67 141183 .......... 43. 14 145411 .......... 15.... 20
141070 .......... 23.... 38 141184 .......... 43..... 6 145412 .......... 21.... 17
141071 .......... 23.... 36 141186 .......... 39..... T 145521 ........... 9.... 19
141072 .......... 23....39 141187 .......... 41.... 49 145531 ........... 9.... 20
141074 .......... 13.... 26 141188 .......... 25.... 17 145540 ........... 9.... 15
141077 ... o..... 9.... 13 141188 .......... 33.... 62 1455642 .......... 29.... 76




N=IAL TP X PARTS INDEX

waEs  RX—=T e WMmEs NX—=Y s HmFEs RX—=Y iFm

Parts No. Page Key No.| Parts No. Page Key No.| Parts No. Page Key No.
145610 .......... 27.... 40 151062 .......... 43.... 10 201316 .......... 33.... o6
145620 .......... 39.... 22 151118 .......... 25..... I 201317 .......... 33.... 93
145630 .......... 39.... 18 151128 .......... 27.... 66 201326 .......... 33.... 36
145640 .......... 41.... 35 151129 .......... 29.... 72 201327 .......... 33.... 44
145651 .......... 41.... 54 151130 .......... 41.... 38 201328 .......... 31.... 11
145690 .......... 27.... 62 151131 .......... 33.....47 201335 .......... 41.... 63
145690 .......... 35.....84 151132 .......... 29.... 77 201336 .......... 41.... 61
145692 .......... 27.... 64 151132 .......... 33.... 45 201337 .......... 31.... 20
145693 .......... 27.... 60 151133 .......... 29.... 78 201338 .......... 41.... 39
145693 .......... 35.... 83 151133 .......... 3l.... 32 201402 .......... 41.... 60
145697 .......... 41.... 53 151134 .......... 25.... 31 206006 .......... 39..... 1
145698 .......... 27.... 63 151135 .......... 25.... 22 305163 .......... 17.... 10
145698 .......... 39.... 8 151136 .......... 25.... 26 305171 .......... 17.... 18
145701 .......... 3T..... 1 151141 .......... 43.... 21 095005-1 ........ 19.. 38-1
145702 .......... 33.... 35 151144 ........... 9.... 33 095005-2 ........ 19.. 38-2
145702 .......... A1.... 37 151145 .......... 11.... 34 141060-1 ......... 9..... 2
145703 .......... 41.. 37-1 151147 .......... I1.... 35 151074A ......... 43.... 23
145802 .......... 11.... 44 151149 .......... 11.... 36 1858-1 .......... 17.. 21-1
151000 ........... Duunnn I 151153 .......... 43.... 13 C003 ............. 9.... 27
151001 ........... Duunn. 2 151155 ... ....... 5....33 CO0152 ........... 19.... 46
151003 .......... 19.... 36 151156 ........... 9.... 34 C04355 .......... 39.... 27
151004 .......... 21.... 15 151169 .......... 21.... 11 C05202 .......... 11.... 40
151007 ........... 9.... 22 151172 .......... 15.... 21 CO06080 .......... 27.... 56
151008 ........... 9.... 23 151173 .......... 13.... 29 CO06080 .......... 31.... 29
151009 .......... 21.... 32 151174 .......... 43.... 22 CO61 ............ 17.... 29
151010 .......... 15..... 1 151175 ..ae... I1.... 43 CO06125 ........... 9.... 26
151020 .......... 37.... 19 155033 .......... 3l..... 4 C06129 .......... 39.... 87
151021 .......... 13..... 1 155034 .......... 31.... 10 C06250 .......... 23.... 42
151024 .......... A1.... 55 155401 .......... 19.... 39 C06355 .......... 23.... 37
1510382 ........... T..... 6 201218 .......... 41.... 62 C08120 .......... I1.... 37
151036 .......... 21..... 9 201266 .......... 43.... 27 C08120 .......... 13.... 22
151037 .......... 21..... 6 201267 .......... 43.... 30 CO08120 .......... 21.... 30
151038 .......... 21.... 10 201268 .......... 43.... 28 C08120 .......... 39.... 19
151039 .......... A1.... 56 201269 .......... 43.... 29 C08305 .......... 37.... 11
151041 .......... A1.... 57 201301 .......... 3l..... 2 C10155 .......... 21.... 13
151042 .......... 13.... 27 201302 .......... 3l..... 3 C10205 .......... 3T..... 6
151050 .......... 13.... 19 201303 .......... 33.... 41 C10255 ........... Denn 1
151053 ........... Tooun. I 201304 .......... 33.... 48 C10306 .......... 25.... 21
151056 .......... 13.... 21 201306 .......... 31..... 1 C10306 .......... 33.... 65
151061 .......... 3l.... 16 201315 .......... 33.... 52 (10455 .......... 3T..... 9




N=IAL TP X PARTS INDEX

waEE  RX=Y WiE HaEs  RX—=Y W5 HaEE R—=Y BEE
Parts No. Page Key No.| Parts No. Page Key No.| Parts No. Page Key No.
C12252 ........... 5.... 17
C14350 .......... 37.... 20
C16257 .......... 27.... 34
CDP15 ...oevn..... 9.... 31
CDP15 ....evn. 9.... 32
(001153 11.... 42
CNOST ..eean.... 27.... 45
CNO61 ........... 37.... 18
CNIO2 ... ...t T..... )
CN241 ........... 25..... 6
CN241 ........... 35.... 17
CW051 ..ovenn.... 11.... 41
CW062 ............ 9.... 18
CW062 ........... 23.... 41
CW062 ........... 27.... 43
CW062 ........... 27.... o7
CW062 ........... 31.... 13
CW062 ........... 31.... 30
CW062 ........... 33.... 34
CW062 ........... 33.... 40
CW062 ........... 33.... 08
CW062 ........... 41.... 40
CW122 ....oooa.... 9.... 18
CWI22 ... ........ 13.... 14
CW142 ........... 37.... 21

48




PSSk L (#k)
KANTO TEKKO CO.,LTD

T TV O A= -
Parts Order sheet

FAX:0280-77-

0080 TEL:0280-77-0081

“FETEH GO &

Date of order

H

TS - AR | BB * i 5
Orderer/Billing destination | Order number Delivery destination
T T
1124 124
Person in charge Person in charge
TEL: TEL:
FAX: FAX:
*#I Model "HHE%ES S/N
R * R 4 R i &
Parts No. Parts Name Q" ty Remarks
1
2
3
4
)
6
1
8
9
10

1) #0& SER/NO WK, BFRALTEREIN,

2) FENESE & AT,

H¥EMA, TEL 24T ALT RN,

3) MR, SMEETLERDET,




NYRAA4A RO—-5
Hand Guided Roller
H600KS
N—=2 U Xk
Parts List

1T H6RR20244E 10 H
Date of issue 6th edition:0October, 2024

Ffrw  BREK TRzt
Publisher KANTO TEKKO CO.,LTD

(I P i o 2 2597)
(A1l rights reserved)

TH






BIsREXL HRl=tt

KANTO TEKKO CO., LTD

T306-0127 ZEham F~H 852-4
TEL: 0280-77-0081 FAX: 0280-77-0080

852-4 Simo-katata,Koga City,lbaraki 306-0127,Japan
TEL : +81-280-77-0081 FAX : +81-280-77-0080

https://www.kanto-tk.co.jp



